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Grade No. TGnP-001 TGnP-002 TGnP-003
Lateral size (um)* 10-25 5-10 3-5
Number of layers 6-10 6-10 6-10
Carbon content (%) >99.5 >99.5 >99.5
Water adsorption content (%) = 10 = 10 = 10
Specific surface area (m?/g) 25-50 25-50 25-50
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https://en.wikipedia.org/wiki/Thermal_conductivity
https://en.wikipedia.org/wiki/Thermal_conductivity

The thermocouple were placed under the center of the test sample
(10cm x 7cm). In this condition, the temperture was measured every
minute for 10 minutes, during which the infrared lamp radiated the

surface of the test sample.
Radiation distance : 10CM
Measurement environment : 252°C
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Mono Fiber

Polyester Yarn Spec MB name Dosage | Den Yam Elongation(%)
Graphene Mono 1101 PBCBO6A0L | 5% | 1109 D) 215
General Black 110/11 non non 110 45
General Yarn(Blank) 11071 non non 110 5.2

Using Graphene MB can increase the yarn strength up 30%
F7:294°C ~ 23100 m/min ~ FALRE=220C. 250/487 28 741

[TEM: De. force. g/d. E%. |HAS@180*15. gﬁ;{/z&
Blank. | 252.7. | 2097.5.| 831. | 147. 128 1634. |
1% | 2532. | 1839.0.| 7.26. 149. 91. & 1906 -‘>
2%. | 2529. ] 16620.| 657. | 164. 79. 8017
b
AMCH fakiere | %E | 418 | 319 (BRGE B | C& | P&
blank | 0.31 | 4.81 | 4.41 [ 17.31| 646.49 | 416.6 | 4.42 | 4.32
FAn1%| 0.3 | 4.54 | 2.87 [17.46 | 845.34 | 424.8 | 4.13 | 4.07
HA00.5% 0.3 | 4.79 | 3.32 | 16.55 | 810524 | 538.2 L A4.53 | 4.38
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SGS

Textile Laboratory
Test Report

Auspring Co. Ltd
4F-2,No 2, Minzu E. Rd., Zhongshan Dist.,
Taipei City 10461, Taiwan,R.O.C

The following sample was submitted and identified by applicant as:

No: TXC1374/2014 1LI Date: Jan. 12,2015 Page: 1 0F 1

Sample Description One sample of knitted fabric PAAF D9ASS

Color Black
Fiber Content Nylon
Country of Origin Taiwan

Applicant Auspring Co., Ltd

Sample Receiving Date Dec. 22, 2014
Test Performance Period Dec. 22,2014 to Jan. 12,2015
Test Performed Selected test(s) as requested by applicant.
Test Results:

Antibacterial Finishes on Textile Materials (AATCC 100 - 2012)

Test Bacteria : Candida albicans ATCC 10231
Test Group CFU/mL Reduction  (R)%
Untreated control at "0" hr (C) 1.0x10°

Treated testat” 0" hr (B) 1.0x10° >899

Treated testat” 24 " hr (A) <100
Note:
1 Bacteria counts of untreated control at™ 0 hr (C) should be at 1 0710%to 2.0°10° CFU
2 Reduction R (%) = 100(B-A)/B
3 Samples are 4.8 cmin diameter, B swatches in total .

Tested by relevant SGS laboratory

*** End of Report ***

Signed for and on behalf of
SGS Taiwan Ltd.

e
Jemhien [0
Li Chi Chen, Jessica
Test Specialist
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Textlle Laboratory
Test Report No: TX91261 /2014 /LE Date: Sep. 24, 2014 Page: 10F 2

Auspring Co., Ltd.
4F.2, No 2, Minzu E. Rd., Zhongshan Dist.,
Taipei City 10461, Taiwan,R 0.C

The following sample was submitted and identified by applicant as:

Sample Description :  One sample of knitted fabric PAAF 09A55
Color :  White
Fiber Content : 100% Nylon
Country of Origin :  Taiwan
Applicant © Auspring Co., Ltd.
Sample Receiving Date :  Sep. 18,2014
Test Performance Period : Sep. 18, 2014 to Sep. 24, 2014
Test Performed - Selected test(s) as requested by applicant.
Test Resulls = For further details, please refer to the following page(s).
Signed for and on behalf of
868 Taiwan Ltd.
Rb'm‘e Chan
Chang Chia Hao, Ronnie
Supervisor
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SGS

Textile Laboratory
Test Report No: TX91261 /2014 /LE Date: Sep. 24, 2014 Page: 20F 2

Test Results:

Extractable Heavy Metal

Test Method: With reference to 1ISO105-E04:2008 solution II, extraction with acidic sweat solution followed by
analysis with ICP and UV-VIS for Cr VI

Extractable Heavy Metals Result
(ma/kg)
Antimony (Sb) ND
Arsenic (As) ND
Lead (Pb) ND
Cadmium (Cd) ND
Chromium (Cr) ND
Chromium VI (CAVI) ND
Cobalt (Co) ND
Copper (Cu) ND
Nickel (Ni) ND
Mercury (Hg) ND
Note: ND= Nol detected
Limit:
p Detection Limit (g
Antimony,Sb 10
Arsenic, As 02
Lead, Pb 02
Cadmium, Cd 01
Chromium, Cr 05
Chromium VI 05
Cobalt, Co 1.0
Copper, Cu 50
Nickel, Ni 0.5
Mercury, Hg 0.02

Tested by relevant SGS laboratory.

*** End of Report ***
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HHUREMEREE - BERERK - BRI CEYBOL A RIRAY TR > Sl S A EE A7
EREER L G R 0 THRZBEREAPEFIINEGATNEE - RRERIEZELE(The

fiber is made of natural precious milkfish scales and then grinding the collagen of the scales and
added nanometer scale cooling powder into the master batch, and through spinning process to
make into the 70d/68f nylon fibers. The fiber with skin-friendly property and good moisture
absorption and water retention effect. It is very suitable for intimate contact with the skin of fabric
in textile industrial, especially in outdoor sports people. It is the favorite fiber for summer and

worth to recommend.)

HEAETFTIE(The properties of fibers)
B/ INGIRNIRUL > Zy o fE(Small
molecular weight, easy to absorb
and decompose)

v S O HASTE R R L o
(The proteins from fish scales with
18 kinds of natural amino acids
composites)

v S B RRIR K RK RS (Skin-
friendly and With good moisture
absorption and water retention
effect)

v H R R i D BV EAT

0.152 W/cm?(With good instant

cooling feeling and the Qmax is
N 159 \A /rm2)
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Test Results i |
77 Gl A0 AT - o
| -
> 6500 Da 53 70 ‘22?2%3.22%2: 954 1974 M| FITS-EAO042011 4.1
(nm P!
3000 ~ 6500 Da 10.0 21.6 Dl fite 81 159 19 | FITSEA004-2011 4.2
Bl
1500 ~ 3000 Da 308 39 Vater bsorption Speed(s) 0.7 0.5 0.5 gﬂm«m&on 43
< 1500Da 339 313 Vertical Wicking | Warp wise 1% 101 | FITS-EA00011 44 _t
HAAMAGmBRETETRY £ 515 kD SERYOBRR ARy ARERR | Feight (m) Filling wise 1% 9 07 Metod byreck |
THEHORELEERED
s R g s pwex . Bk
As; 0.0385 mg/; n "
i 0.0140 m:i M3t AT 1ii i i(wa" | i(w'm’)
Ser 0.0206 malg
m omm ot ATIO 0148 018
Gly 0.4733 mg/ NETE
Ala 0.3695 mi’i ﬁ"’ !*B i 7
Cys 0.0246 mg/g Am om Om
Val 0.0382 mg/g s
BELwse Met 0.0012 mee ey z
Tl 00109 ivh K@ B KESF.I THERMOLABOT
Leu 0.0146 mgle
T 0.0294 mg) .
e b it B 6%
e oo = gEE: 02T
Arg 0.0220 mg/g
N i i ATNTT

éﬂ?é}?%ﬁ?{’g(ﬁber Specifications):
FDY 70d/68f 70/48f BT/SD/FD
DTY 70d/68f 70/48f SD/FD =7 K, |[EIf2 B THi (Cross and Round Cross-Section)
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CERTIFICATE OF CONFIRMATION
FOR TEST PARAMETERS

Client: Client: QUANTUM ENERGY CO., LTD.

Sefecs were perormd. by Micklson Laborsoric, b & sl I accondance with P EPA 20508,
00108 ICP and 747IA method. Al procedares were conducted s FOA Lab Regisired 2023045,
GMBGLP compliant, Callforia Siste Depariment of Health Services Accrodued 1155,
ISOUEC 20741, National Bvvrommental Laborssory Acsredsasion Progoom (NELAP)
Collforsia Deparment of Public Heolih No. 03200CA, Unied Sites
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Test results of antimicrobial efficacy) =_<° ét
Number of growth value on S
Sample :m of the control SpHI0GPOE peus % M s/ 15022196
washing specimen (F) antibacterial actvity value (A “');,L pao“"é‘\ for KOHKIN
PET Antibacterial Fiber -1 6.0
PET Antibacterial Fiber -2 0 times 29 6.0 » EHE
Semee i e Y e Z 8% 5% : No.82415-8
A Aaibacienal Fiber I 5.5
o Fiengiea O smes 27 58 - E *
e = SIAA-HiE R GBI REE
] e Sl terial Sty vl LA & ;’M
P Aritbueecteriad Fubemer 5.1
B Armbenesesrial Fe 5 . . "
S O i "0 t - BPR(Biocidal Protective
Regulation)
PE— ﬁ RBH®E RR&R R
é - [\i - | @ E [a AEEOHERR LDx, f: 5000 mg/kg LAk L E;ﬁ:ﬁﬁg::’-
E Q E [a| FREERE Bt GhBEFRRST L 5—
| - ‘ - li % 0S51040370-5
. S % v, B — R R ER BULREHTHS GhEXRRS Tt 48—
P.LI: 0.03 % 0S1040370-4
MEBERENT #l & 0 T Wl &8 h T REDLETET
ERBEERR pate e
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